CHARLOTTE COUNTY
SEWER MASTER PLAN

Charlotte County Utilities Department | 2017

JONES
EDMUNDS.



CHARLOTTE COUNTY
SEWER MASTER PLAN

PREPARED FOR:
Charlotte County Utilities Department
25550 Harbor View Road, Suite 1
Port Charlotte, Florida 33980-2503

PREPARED BY:
Jones Edmunds & Associates, Inc.
5104 N. Lockwood Ridge Road
Sarasota, Florida 34234

SUBCONSULTANTS:

Raftelis Financial Consultants, Inc.
Giffels-Webster Engineering, Inc.

Certificate of Engineering Authorization #1841

Jones Edmunds Project No.: 03405-022-01

AUTHORIZATION:

The preparation by Jones Edmunds & Associates Inc., 75104 N. Lockwood Ridge Road
Sarasota, Florida 34234, of the Fiscal Year (FY) 2016 Sewer Master Plan is authorized by Charlotte County,
[...]
4) Secondary Treatment: Clarification - Clarifier No. 3: Add Clarifier No. 3 — 100-foot-diameter
— for solids separation after the oxidation ditches. The new clarifier will include RAS/WAS and
scum pumping stations. New scum pumping stations will be added to Clarifiers No. 1 and No.
2 to replace the existing scum pumping stations.

5) Tertiary Treatment: Filtration: Add Filters Nos. 3 and 4 — two new automatic backwashable
(ABW) traveling-bridge filters with a surface of 1,120 square feet each and a combined surface
area of 4,480 square feet. Turbidity analyzers will be installed in the filter effluent channel to
monitor the turbidity of the filter effluent.

6) Tertiary Treatment: Disinfection: Add CCCs Nos. 3 and 4 adjacent to the existing basin to
provide high-level disinfection for all filtered effluent and basic-level disinfection for all un-
filtered bypass effluent. CCCs Nos. 3 and 4 will have similar dimensions, volume, and flow
configuration as the existing CCCs. A new chemical metering pumping station will be installed
to feed liquid sodium hypochlorite to the new CCCs. A continuous total residual chlorine (TRC)
analyzer and recorder will be provided to obtain samples and analyze the combined effluent
from the existing and new CCCs.

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

6-16

03405-022-01




Two additional improvements not shown on Figure 6-6 are a new chemical building and
additional transfer pumps. The new chemical building will include a 6,500-gallon HDPE dou-
ble-walled chemical storage tank in a covered containment area sized for the new and exist-
ing tanks. Four additional transfer pumps will be added to the existing Pond Transfer Pump
Station. This pump station will transfer effluent from the CCCs to the existing South Storage
Pond, which is undergoing conversion in Stage 5 to a reclaimed storage pond.

@ Chapter 6

For the Stages 3 and 4 Improvements summarized above, Table 6-4 provides the EOPCC
inflated to 2017 dollars. A more detailed EOPCC was prepared during the final design of the
Stage 3 and 4 Improvements in 2014.

Table 6-4 Stages 3 and 4 Improvements Engineer’s Opinion of Probable Construction Costs

_r Total Cost
Description — East Port Stage 3 and 4 (9 MGD) (2017 Dollars)
Demolition $ 500,000

1,200,000
450,000
2.800,000
200,000
250,000
1,400,000
600,000
750,000
1,630,000

Yard Piping $
1}  Oxidation Ditich Flow Splitter $
Z2)  Oxidation Ditch No. 3 $
3)  Clarifiers No. 1 and No. 2 Rehabilitation $
Modify Existing Clarifier Splitter Box $
4)  Clarifier No. 3 $
RAS/WAS PS No. 2 and WAS P5 No. 1 $
Scum Pump Station No. 1 and 2 $
5) ABW Filters No. 3 and No_4 $
6) CCCs No. 1 and No. 2 Modifications $ 130,000
CCCs No. 3 and No. 4 $ 800,000
Chemical Feed System and Building $ 1,000,000
Emergency Generator $ 900,000
Pond Transfer Pump Station $ 300,000
Electrical $ 2,000,000
Instrumentation and Controls $ 500,000
$ 600,000
$ 16,000,000
$ 800,000
$ 800,000
$ 480,000
$
$

Other - Miscellaneous
Subtotal
Site Work (5%)
Mobilization and Demobilization (5%)
General Conditions (3%)

Overhead and Profit (10%) 1,600,000
Sales Tax 1,000,000
Contingency (20%) $ 3,200,000
Fiscal, Legal, Administrative and Engineering (10%) $ 1,600,000

Total $ 25,500,000
EOPCC (Rounded) $ 26,000,000

------------------------------------------------------------------------------------------------------------------------------------------------

Charlotte County Sewer Master Plan




6.2.4 EAST PORT WRF FLOW PROJECTIONS

Figure 6-7 shows the historical and projected flows in relation to the current 6.0-MGD-AADF
and the proposed 9.0-MGD-AADF expansion. The flows projections for the East Port WRF
include infill growth from existing sewersheds, projected growth due to project area conver-
sions, and growth from the integration of a private wastewater system in the East Port service
area. The flow projections indicate that the current permitted capacity will be exceeded in
2026 under medium growth conditions and in 2023 under high growth conditions.

As mentioned previously, Stage 1 and 2 improvements have been completed, Stage 5 is in the
construction phase and the construction of Stages 3 and 4 is currently scheduled for com-
mencement in 2019, which will increase the WRF’'s AADF capacity to 9.0 MGD. The funds for
completing Stage 3 and 4 have previously been allocated. However, if the projects identified in
this SMP are implemented according to the proposed schedule, the East Port WRF may re-
quire an additional expansion (up to 12 MGD) in the future.

Under medium growth conditions, the permitted capacity of the Stage 3 and 4 rerate is not ex-
ceeded until after 2040. Under high growth conditions, it is estimated that the East Port WRF
flows will reach the future 9 MGD permitted capacity by 2037. Based on FDEP guidelines, the
preliminary and final expansion design plans should be prepared in 2032 and 2033, respective-
ly. The construction start year is estimated to be in 2034 under high growth conditions. High
growth conditions are not expected in this region; therefore, the rerated capacity of 9.0 MGD
AADF should be sufficient for the 15-year CIP plan. The CCUD should continue to monitor
flows and update projections after the 10-year improvement plan is complete to determine the
timing of future buildout improvements.

6.2.5 FUTURE EAST PORT WRF IMPROVEMENTS
6.2.5.1 15-YEAR IMPROVEMENT PLAN

Flow projections for the East Port WRF indicate expansion improvements are required within
the 15-Year CIP period under the current permitted capacity. CCUD has already completed the
FDEP permit, capacity analysis report, and operation and maintenance performance report in
2012 and completed the design of the East Port Stage 3 and 4 Improvements in 2013, which
will allow the plant permitted capacity to be 9 MGD following construction of the improve-
ments. The existing permit is undergoing renewal in 2017 where these data and improvements
will be proposed for incorporation into the permit renewal. The Stage 3 and 4 improvements
were discussed and presented in Section 3.2.3.

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

6-18

03405-022-01




@ Chapter 6

East Port WRF Historical and Projected AADFs

Figure 6-7

©00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

Charlotte County Sewer Master Plan 6-19




Proposed Site Plan for East Port WRF Buildout Plan

Figure 6-8

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

6-20 03405-022-01




The buildout improvement plan for the East Port WRF includes rerating the permitted
capacity from 9.0 MGD AADF to 12 MGD AADF. The service population demographics could
have a significant impact on the future flow projections. The County will continue to monitor
flows and adjust projections accordingly to predict future conditions. The buildout improve-
ments for the East Port WRF under the current conditions include:

@ Chapter 6

1) Headworks: The existing 120 feet diameter aerobic digester tank will be retrofitted to serve
as an equalization tank. Includes headworks, pumps, and mixing improvements.

2) Oxidation Ditch No.4: The existing MLE process for biological treatment will be expanded
by adding oxidation ditch No. 4 adjacent to the existing ditches. The proposed oxidation ditch
will have two treatment zones — a 0.52-MG anoxic basin and a 1.25-MG aeration basin.

3) Aerobic Digester Basin No.4: A fourth aerobic digester would be added to the existing
aerobic digesters to treat WAS, scum, and sludge from other WRFs. The existing belt filter
press will be used for dewatering the digested sludge.

4) Clarifier No.4: A 100 feet diameter clarifier for solids separation after the oxidation ditches.
The new clarifier will include RAS/WAS and scum pumping stations.

5) ABW Filter No. 5 and No. 6: Two new ABW traveling-bridge filters with a surface of 1,120
square feet each and a surface area of 2,240 square feet. Turbidity analyzers will be installed
in the filter effluent channel to monitor the turbidity of the filter effluent.

6) Chlorine Contact Chamber No. 5 and No. 6: CCCs No. 5 and No. 6 will be located adjacent
to the existing basin to provide high-level disinfection for all filtered effluent and basic-

level disinfection for all unfiltered bypass effluent. CCCs No. 5 and No. 6 will have similar
dimensions, volume, and flow configuration as the existing CCCs.

7) High Service Pump Station Upgrades: The existing pump station will be modified to convey
18 MGD reclaimed water from the 95-MG south storage pond to the CCUD master reuse
system.

8) MCC Building Upgrades: Upgrade MCC building to house the programmable logic
controllers (PLCs), SCADA, human machine interfaces (HMIs), electrical components, and
instrumentation.

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

Charlotte County Sewer Master Plan




Table 6-5 East Port WRF Buildout - Engineer’s Opinion of Probable Construction Costs

Description - East Port WRF Build Out (12 MGD) ( 2;‘1’;3535;“)

1) Headworks Improvements, Equalization Tank, Pumps, Mixing S 8,000,000
2) Oxidation Ditch No. 4 S 2,800,000
3) Aerobic Digester Basin No. 4 S 1,000,000
4) Clarifier No. 4 S 1,400,000
5) ABW Filters No. 5 and No. 6 S 1,630,000
6) CCCs No.5 and No. 6 S 800,000
7) High Service (Reclaimed) Pump Station Additions for 18 MGD S 6,000,000
8) MCC Building, Electrical, and Instrumentation Upgrades S 4,000,000
Subtotal § 25,600,000
Site Work (5%) S 1,280,000
Yard Piping (8%) $ 2,050,000
Mobilization and Demobilization (5%) S 1,280,000
General Conditions (3%) S 770,000
Overhead and Profit (10%) S 2,560,000
Sales Tax S 1,540,000
Contingency (30%) S 7,700,000
Fiscal, Legal, Administrative and Engineering (12%) S 5,100,000
Total § 47,900,000

EOPCC (Rounded) §$ 48,000,000

------------------------------------------------------------------------------------------------------------------------------------------------

6-22 03405-022-01




@ Chapter 6

6.3 WEST PORT WATER RECLAMATION FACILITY
6.3.1 OVERVIEW OF WEST PORT WRF

The West Port WRF is in the Gulf Cover area of West Charlotte County at 15005 Cattle Dock
Point Road, Port Charlotte. This WRF was purchased by Charlotte County in 1996 and operates
under FDEP Permit No. FLA014048. It has a current permitted capacity of 1.20 MGD AADF.
West Port WRF uses an activated sludge process to treat domestic wastewater collected from
part of the West County service area.

The West Port WRF is permitted to distribute reclaimed-quality water to unrestricted-public-ac-
cess reuse sites and inject into a deep well injection system. The former 0.162-MGD slow-rate
restricted-access spray field permitted discharge was removed in the October 2015 permit
renewal. Two diesel-powered emergency generators with automatic transfer switches provide
standby power to the WRF. Figure 6-9 shows the West Port WRF process flow diagram.

A) Screening: Raw wastewater from the West County service area collection/transmission
system is screened to remove large inorganic material by four rotary influent screens. A
manual bar screen is also available for bypass purposes. Screenings are collected in a
dumpster and hauled to the landfill for disposal. Internal plant flows from the on-site pump
station are introduced at the bar screens.

B) Biological Treatment for Organics Removal: Screened wastewater is split equally into four
aeration basins where aeration and microorganisms are used to treat biodegradable material.
Blowers aerate the wastewater through fine-bubble diffusers in each aeration basin.

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

Charlotte County Sewer Master Plan




West Port Water Reclamation Facility

Figure 6-9

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

6-24 03405-022-01




C) Secondary Treatment: Flow from the biological treatment process is split between four
secondary clarifiers for solids separation. The clarifiers are skimmed to remove floatables and
scum before the effluent flows over a circumferential weir. Telescoping valves adjust sludge
withdrawal from the bottom of each clarifier and convey it to the sludge return chamber. The
sludge exits the return chamber where it is conveyed to the front of the aeration basins as
RAS to replenish the microbial community or to the sludge holding/aerobic digestion tanks as
WAS.

@ Chapter 6

D) Tertiary Treatment - Filtration: Clarified water enters three automatic cleaning, disc-type
cloth media filters for tertiary filtration to remove the remaining solids. The filters are housed
in individual steel tanks.

E) Tertiary Treatment — Disinfection: The filtered water enters the CCCs where liquid Sodium
hypochlorite is dosed for disinfection. Only one chamber is currently in use.

F) Effluent Reclaimed and Disposal Facilities: Reclaimed-quality water is pumped to two lined
storage ponds for storage and distribution to the reclaimed system.

G) Aerobic Digestion: WAS is pumped from the clarifiers to the sludge holding/aerobic
digestion tanks where blowers provide aeration through coarse-bubble diffusers. The sludge is
gravity thickened and decanted before being hauled to the East Port WRF for aerobic digestion
and dewatering.

Table 6-6 shows the current major users of reclaimed water within the West Port WRF. Excess
reclaimed water and water not meeting reclaimed standards are pumped to the Class |
injection wells by three equally sized pumps. The West Port WRF and Rotonda WRF reclaimed
water systems are interconnected, allowing Rotonda WRF to dispose of excess reclaimed
water.

Table 6-6 Partial West Port WRF - Major Users of Reclaimed Water

= Caregy
Coral Creek Golf Course 124 0.308
Long Marsh North and South Golf Club 120 0.460
The Palms Golf Course 120 0423

------------------------------------------------------------------------------------------------------------------------------------------------

Charlotte County Sewer Master Plan




6.3.2 WEST PORT WRF HISTORICAL FLOW AND CHARACTERISTICS
SUMMARY

Table 6-7 summarizes the historical flows from 2011 to 2016 for the West Port WRF. The West
Port WRF operated at a capacity between 46 and 64 percent of the MTMADF and 43 to 56%
of the AADF with the MMADF peaking factors varying from 1.5 to 2.9. The MMADF from 2011
through 2016 occurred in August 2016 at 1.99 MGD.

Table 6-7  Historical Influent Flow Summary for West Port WRF

Year AADF MMADF MTMADF gaQ;;Zi;; Peaﬂﬁgtrl]:l;ctor
(MGD) (MGD) (MGD) (MTMADF/Permit) (MMADF/AADF)

2011 0.52 0.78 0.59 49% 15

2012 0.51 0.91 0.55 46% 18

2013 0.57 1.29 0.64 53% 28

2014 0.64 1.00 0.71 59% 16

2015 0.60 1.07 0.71 59% 1.8

2016 0.68 1.99 077 64% 29

Figure 6-10 presents the MADF, TMADF, and AADF reported to FDEP for the West Port WRF.
MADFs vary from 0.38 MGD in June 2011 to 0.84 MGD in February 2016. TMADFs vary from
0.44 t0 0.77 MGD. The AADFs were approximately 50% of the WRF Permit Capacity with AADF
values ranging from 0.51 MGD to 0.68 MGD.

Figure 6-10 Historical Wastewater Influent Flows for West Port WRF (2011 - 2016)

------------------------------------------------------------------------------------------------------------------------------------------------

6-26

03405-022-01



Table 6-8 summarizes the historical influent flow characteristics and loadings from 2011
through 2016 for the West Port WRF. Weekly influent water samples are taken for the West
Port WRF. The yearly average CBOD values varied from 80 to 160 mg/L (360 to 660 pounds